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Name of Sample: Li-ion Battery ZONYOU 702030 3.7V 400mAh 1. 48Wh
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L3 d AT ZONYOU 702030 3.7V 400mAh 1. 48Wh
# L4k | Chinese
Name of Sample FEX Li-ion Battery ZONYOU 702030 3.7V 400mAh 1.48Wh
English
BT 1123070702
Sample No.
Riefa
Consignor
Yo 253
Manufacturer
KR F ik AT I R RARHE R )
ST/SG/AC. 10/11/Rev. 7&Amend 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
= AR AR AbRAEF )
|2 AR &l
FlrAA ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
=R
A#‘“’ Pl R, O M
ppearance Silvery and yellow Aluminum-plastics shell
HadkZ A 2023-07-31 AL B 2023-08-08 ~ 2023-08-27
Accepted Date Test Date
ol B TR LR AR ARE) s philh s SMERR HYIE LRI R Al
o Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
LA, ZHAFERER GARMEFHETU ST/SG/AC. 10/11/Rev. TeAmend. 1 38. 3bruE %
Ko
MM EH |The sample has passed the test items of UN Manual of
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3
Conclusion
e q=E]
o af # L 5 H fRechargeable Single Cell Batte yé@
&ix
Comment
E Xi% oA R i BRI 4 AT
Consignor P 518000
Address ost Code
w4y T heg SO 74
Approver: Checker: Compiler:
A
Title: 1AL 2E AR I (Head of Electrochemical Testing Department)
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}_?,_gf AR B AR *ﬁ&—i‘*i’ﬁ@%&% B R ilzﬁ IS é
: SRR % E
Name of Test Standard requirement or The 5
No. s Clause Number of Standard Test Result | Conclusion | Remark
AT G ANRHET
’ FERE R J]lfg .\I‘T/Sl-/l\c. 10/11/Rev. ThAnend. 1 38.3 30 | BpY% 1 N
Altitude LN Vanual of Tests and Criteria See Appendix 1 i /
simulation ST, Passed
PR W 2
2 2 . P
Thermal test See Appendix 2 g /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 Passed
Test T.2
WA GRYRbRAET
3 kit JU&{)) ST/SG/AC. 10/11/Rev. TeAmend. 1 38.3 30 | L% 3
" 4 W3 ; A
Vibration U\ Manual of Tests and Criteria pecrAppendix:3 P'”*‘ﬁl /
ST/SG/AC. 10/11/Rev. TeAmend. | Section 38. 3 g8ack
Test 1.3
BT GRS MbRdEF
i ik i;l,l\‘» ST/SG/AC. 10/11/Rev. T8Amend. 1 38.3 & | JLpt 4
T4 3 ; ~
Shock UN Manual of Tests and Criteria pee Appendigegl kit %
Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38,3
Test T.4
AN GRS bt T
ST UEY ST/SG/AC. 10/11/kev. Tetmend. 1 38.3 B | I 5
5 WT.5 i S
External short |ix Vanual of Tests and Criteria fiee dopendixiy Pu%d /
circuit ST/SG/AC. 10/11/Rev. T&Amend. | Seetion 38. 3 8oy
Test T.5
TeAH BB AL F
HE JU'{» ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 & | W% 6
6 BT.6 ; PN
Crush UN Manual of Tests and Criteria pes Appendix 6 e /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 g85g
Test T.6
A GRS FbHET
e ] Y ST/SG/AC. 10/11/Rev. TeAmend. 1 38.3 | TRk 7
7 WT.7 . X
Overcharge LN Vanual of Tests and Criteria SeeuAppend ix7 Pm%d /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Scction 38.3 2558
Test T.7
A I GlBE RIbRAE-T
: e ﬁ}i? :T/su/,\c. 10/11/Rev. Tehmend. 1 38.3 R | Wpi% 8 ”
; BT ;
Forced discharge |\ Vanual of Tests and Criteria Sec Abpendix:8 b 'md /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Scction 38.3 aneR
Test T.8
Ao PR3 A : IRBERE 1 21°C-24°C ; SRBEIIE : /%
Test Environment Ambient temperature:21°C-24°C;Ambient humidity:/%
Condition
AR B
/
N Test Item
Subcontracted Test rOERE | 2K / R4 /
Condition Subcontracted | Name Post Code
Laboratory Wbk / ¥,3% y
Address Tel

& R
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% 1 PR B L AR AU
No. Name of Test Items | Altitude simulation
: . XIDA] Before R Aft &
#a | HaERs B Belo BBE M| gk | Hbm| e
%5 Sample Status BKE | FBEE| RE | FHBEE | MassLoss| Residual | E
Sample Mass ocv Mass oCcVv OCV  |Other
No. /g N /g N 1% 1% Event
1CYCHEAS /S HL
001 1CYC Fully eharged 7.7934 4.18 7.7929 4.16 0. 01 100.00 | ©
ICYCE ARl
002 1GYC Folly shitrged 7. 7400 4.16 7.7399 4.16 0.00 100.00 | ©
ICYCE A A
003 1CYC Fully eharged 7.8449 4.16 7.8447 4.16 0.00 100.00 | ©
1CVCTRATW =
004 1CYC Fully eharged 7.7944 4.15 7.7936 4.15 0.01 100.00 | ©
4 1CYCEA A n
005 R 7.8636 4.16 7.8631 4.16 0. 01 100.00 | ©
25CVCEATE = =
006 | oo e i S BT 4.15 7.7865 4.15 0. 00 100.00 | ©
25CYCE A A
007 If| s el sza08 fIE 465 || 7.7308 [FH 413 0.00 | 100.00 | 0
CYCTEATE =
008 | sacim Fury doneany | TALT1 4.15 7.7170 4.15 0. 00 100.00 | ©
25CYCHEA AE
009 | s5cie Furte abarged | 7- 8028 4.16 7.8024 4.16 0.01 100.00 | ©
25CYCHE AT
010 | pscve Fully charged | 7- 7767 4.14 7.7767 4.14 0. 00 100.00 | ©
;Lrl\-ﬁﬁﬂn's space intentionally

Bz Lo V-RA DM R F-RK 0-RAE/. LHA. LK. R, ek,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

LYV A B ¢

=
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A% ; e
No. Name of Test Items Thermal test
: ‘ B o ;
t2 | mang [N Befre REE A g5 x| fiae a2
%5 Sample Status RE | FRLE RE FF34d, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass OoCV OCV |Other
No. /g N /g N 1% /%  |Event
1CYCE AR
ool e il 7 7900 4.16 7.7915 | 411 0.02 98.80 | o
1cYCe e .
7| e TR R 0.04 | 985 | o
1CYC5E4:
003l i 7 gaap |(TT08 |l 7. 04000 40 0.03 | 98.56 | o
o4 I niement W w7ese | 45 || 77ez2 T A0 0.02 | 98.80 | o
——
005 et VU L7 a3 4.16 | 7.8610 | 4.10 0.03 98.56 | o
006 | parocetu g lllyges I 4 158 WP rem | 40 0.03 | 988 | o
007 || eierottiol CllBisTaos 413 | 7.7356 | 4.09 0.05 99.03 | o
008 ||| ppmroitiila | 7h70 i 4958 7.7151 |18 4.10 0.02 | 98.80 | o
CYCTEAFEILL
009" ||l spomcrcadih HTrsozd T 4ide [T 78008 |F T 4t 0.02 | 98.8 | o
olg {lle sazttoet e bt 7. 9767 Il Janas Hliensr7asdili o 0.03 | 99.03 | o

[\ -1 25 2[This space intentionally
AR left blank

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

&k L-iR V-l D4R R-3RZL F-R XK 0-AEFE. LAA. LMK, RE. fAk,

E'Y

poggmro
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A% 3 BWAE LA | )

No. Name of Test Items | Vibration

ST = S

B Bk XIEF] Before RIEJE After FEhk FebE| Lk
%5 Sample Status V% a FROE| K& FF 3445, /& | Mass Loss | Residual R
Sample Mass OoCcvV Mass ocv ocv Other

No. g N /g N 1% 1% Event

001 ifl jioremann 77015 | 4 7.7919 | 4.11 0.00 | 100.00 | o

ozl earl o Lrenll Aap 7.7375 4.10 0.00 | 100.00 | ©O

003 | | fomERl | vee2a | 410 | 78430 | 410 0.00 | 100.00 | o

004 Ik et o rre2e i 400 7.7923 4.10 0.00 | 100.00 | o

005 | skl ) 78610 | 410 | 7.8615 1.10 0.00 | 100.00 | o

006 | prenrsion T T8ae |18 4 106)|Fringay |14 10 0.00 | 100.00 | o

007 | pvereetst | 7.7356 | 4.09 | 7.7559 | 4.09 0.00 | 100.00 | o

25CYCE Al = ng
08 | jmciemenl, | Tae [0 4.9 7.7155 4.10 0.00 | 100.00 | o
25CYCREA T

009 lE el T 8006 | dell 7.8011 4.11 0.00 | 100.00 | o

010 [} gparroeasih 79743 | 410 {F9.7749 |1 4.10 0.00 | 100.00 | o
by [ s pMhis space intentionally

Hik: LR V-RA D-fRdh R F-RK 0-Riih. RAA. AMKR. R, kALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% BWAA LA | b
No i Name of Test Items Shock
#lf—g% ;};f.,v,;y{;!é Iik—zi\ﬁfl‘ Before RIS After /ﬁfi’fﬁk 5?!]4*@}1 -}j\;'ﬁ”&
BT Sample Status RE | FROVE| AT FF¥&d, /& | Mass Loss | Residual | BL%&
Sample Mass ocv Mass ocv OCV | Other
No. /g % Ig A% 1% 1% Event
01 | iR ol oo | anr | nre2 | 4n 0.01 | 100.00 | o
002 | o toit kol 7rsts | a0 | 77372 | 410 0.00 | 100.00 | o
008 {l sermmn s | 78430 | 400 || 7.8 & 410 0.01 100.00 | o
004 | yero®ht | 77923 | 410 | 77001 | 409 0.00 9.76 | o
005 | (oyerenmt | 7ee1s | 410 | 7.8607 | 4.10 0.01 100.00 | o
006 || prore mac RGP rrear [ 4. 10 7.7816 | 4.09 0. 00 99.76 | o
007 || parodsil S Eimsse [ 4.000 | 77555 Bk 09 0.01 100.00 | o
008 | ssorC sl 705 | 4100 Yfe2150 [0, 00 0.01 9.76 | o
009 | pemcroedst | 78011 | 411 | 7.8005 | 410 0.01 9.76 | o
00 | poretrml | rrme| a10 | 7rus | a0 0.00 | 100.00 | o
i "»:,AE':TMS space intentionally

fid: Lk V-RA D-AAK R-2REL PR K 0-RiiR. RRA. AR, RE. Atk
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

T2

1 2 Bugm
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F5 s Ba A B LA SMELH

No. 9 Name of Test Items External short circuit
Wt ek o j“ij“fﬁ?nj‘e EYH XY
Sample No. Sample Status = C Other Event

001 ICYéC;ﬁﬁ){Fﬁﬁged 57.0 o

002 ICYéclzﬁﬁfzﬁ;liged 56.8 o

003 1cvéczﬁﬁ;h§$ged 56.4 0

004 \CYéC‘;g{li;hﬁ:Arged 56.1 0

005 1cvéczgﬁj}'§£ged 56.7 0

006 zscigvl\iﬂﬁ?zﬁgged 57.5 o

007 25000 Pty apasaed 57.7 0

008 zscigczﬁﬁ_?:ﬁ;%ged 56.6 o

009 zscfgcgﬁﬁ?\ ﬁ:}iged 57.6 o

010 ZSngclY:gﬁ?:ﬁ;urged 57.2 o

BIFa  |Mhis space inhtlzr:]tkionally Teft

EiE: DR R F-R K 0-RMEIR. RAK. FAE.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

i |

A\ " w
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A% . BRAE LA |
No Name of Test Items Crush
Hats HBRA i im R AR EY Y
Sample No. Sample Status Max. Extern/a'lcTemperature Other Event
o1l ICYIC(:\;S(:(J“E 08‘;‘;’31 ty 22.8 o
o1z lCYlCC\;i(‘O"E[gﬁTity 22.3 0
013 1cv1cC\:‘3Co":()(§ﬁ$itg- 22.4 o
014 m'lcc \gow? Oc%;fa“:i ty 23.0 o
g1 1chcC\;3CO°: Oclifa::i ty 23.0 0
016 zaczyscr Yscoaf Ogaf)r:fny 22.2 0
o 250 504 Copmity 22.4 0
18 zaczvsg \;Jo"f (:;na{[:'\:(l:xly 22.8 0
019 25000 504 Coptit 22.4 0
1y 25c2v5cC Yscof Oc%a?ai ty 22.7 o
BUF4 M This space intentionally left

blank

#iz: DRk F-ALK O0-RfR4h, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

RS- 4
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A3 : BWMAA LA | LF

No. Name of Test Items Overcharge
HahT HaRE LK
Sample No. Sample Status Other Event

021 lC\'écgﬁﬁ:i:ﬁ:iged 0

022 lCYéC;ﬁEf Z‘li;lll'ged 2

023 1C\éC\F\C;;lf\ﬁ\ ﬁ:&ged 2

024 1C\'(13C;Sﬁ_\/"tzﬁgl‘;ged 0

025 Zscggc?;ﬁﬁ_\l‘piﬁ!iged g

026 250 Fatly aharged 9

021 S5CIC Fully chnged P

028 250VCEAFEIL 0

25CYC Fully charged

DN dC] This space intentionally left blank

ik D-fEk F-RK 0-AMfK, TAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

) r=rrly ST TR 4
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BE 8 Hel R B 2 A Sl
No. Name of Test Items Forced discharge
Hmk5 AR A HenE
Sample No. Sample Status Gilies Eveit
TCYCHe AL
029 1CYC Fully discharged o
5 1CYCHE AL
030 1CYC Fully discharged 0
031 1CYCHE AN
1CYC Fully discharged Y
. IOV 2L
032 1CYC Fully discharged o
1CYCHE AT L
033 1CYC Fully discharged 0
LCYCHE AL
034 1CYC Fully discharged 0
1CYCTE AR
035 105C Fully discharged 0
LCYCHE A
036 1CYC Fully discharged o
1CYCE A,
037 1CYC Fully discharged o
1CYCHE At
038 1CYC Fully discharged o
25CYCHE AR
039 25CYC Fully discharged 0
25CYCHE AL
040 25CYC Fully discharged 0
25CYCEAALITL
041 25CYC Fully discharged o
25CYCHEA I
042 25CYC Fully discharged o
25CYCTEATHT
043 25CYC Fully discharged o
25CYCHEA AL
044 25CYC Fully discharged 0
25CYCHE AL
045 25CYC Fully discharged o
25CYCHEA L
046 25CYC Fully discharged 0
25CYCHE A AL
047 25CYC Fully discharged 0
YCSEA UM
048 25CYCE AT 5

25CYC Fully discharged

&iE: D4R F-A2K O0-RfR4k. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

BB 4

N
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